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Band2-9538-1-PASS

Band2-9262-2-PASS
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Band2-9400-2-PASS

Band2-9538-2-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2024-0001-RF2-A1 Page 43 of 235

Band2-9262-3-PASS

Band2-9400-3-PASS
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Band2-9538-3-PASS

Band2-9262-4-PASS
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Band2-9400-4-PASS

Band2-9538-4-PASS
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Band5-4132-1-PASS

Band5-4182-1-PASS
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Band5-4233-1-PASS

Band5-4132-2-PASS
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Band5-4182-2-PASS

Band5-4233-2-PASS
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Band5-4132-3-PASS

Band5-4182-3-PASS
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Band5-4233-3-PASS

Band5-4132-4-PASS
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Band5-4182-4-PASS

Band5-4233-4-PASS
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HSUPA

Band2-9262-1-PASS

Band2-9400-1-PASS
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Band2-9538-1-PASS

Band2-9262-2-PASS
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Band2-9400-2-PASS

Band2-9538-2-PASS
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Band2-9262-3-PASS

Band2-9400-3-PASS
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Band2-9538-3-PASS

Band2-9262-4-PASS
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Band2-9400-4-PASS

Band2-9538-4-PASS
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Band2-9262-5-PASS

Band2-9400-5-PASS
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Band2-9538-5-PASS

Band5-4132-1-PASS
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Band5-4182-1-PASS

Band5-4233-1-PASS
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Band5-4132-2-PASS

Band5-4182-2-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2024-0001-RF2-A1 Page 62 of 235

Band5-4233-2-PASS

Band5-4132-3-PASS
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Band5-4182-3-PASS

Band5-4233-3-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2024-0001-RF2-A1 Page 64 of 235

Band5-4132-4-PASS

Band5-4182-4-PASS
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Band5-4233-4-PASS

Band5-4132-5-PASS
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Band5-4182-5-PASS

Band5-4233-5-PASS
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AppendixD:Band Edge

Test Result
WCDMA

Band Channel Frequency (MHz) Result (dBm) Limit(dBm) Verdict

Band2 9262 1850.00 -28.52 -13 PASS

Band2 9538 1910.00 -28.65 -13 PASS

Band5 4132 824.00 -29.05 -13 PASS

Band5 4233 849.00 -28.94 -13 PASS

HSDPA
Band Channel SubTest Frequency (MHz) Result (dBm) Limit(dBm) Verdict

Band2 9262 1 1850.00 -28.13 -13 PASS

Band2 9538 1 1910.00 -28.82 -13 PASS

Band2 9262 2 1850.00 -28.30 -13 PASS

Band2 9538 2 1910.00 -29.54 -13 PASS

Band2 9262 3 1850.00 -29.19 -13 PASS

Band2 9538 3 1910.00 -29.28 -13 PASS

Band2 9262 4 1850.00 -29.83 -13 PASS

Band2 9538 4 1910.00 -30.09 -13 PASS

Band5 4132 1 824.00 -28.37 -13 PASS

Band5 4233 1 849.00 -28.46 -13 PASS

Band5 4132 2 824.00 -28.79 -13 PASS

Band5 4233 2 849.00 -28.99 -13 PASS

Band5 4132 3 824.00 -28.35 -13 PASS

Band5 4233 3 849.00 -28.45 -13 PASS

Band5 4132 4 824.00 -28.65 -13 PASS

Band5 4233 4 849.00 -28.23 -13 PASS

HSUPA
Band Channel SubTest Frequency (MHz) Result (dBm) Limit(dBm) Verdict

Band2 9262 1 1850.00 -29.34 -13 PASS

Band2 9538 1 1910.00 -30.09 -13 PASS

Band2 9262 2 1850.00 -30.38 -13 PASS

Band2 9538 2 1910.00 -31.35 -13 PASS

Band2 9262 3 1850.00 -29.74 -13 PASS

Band2 9538 3 1910.00 -29.65 -13 PASS

Band2 9262 4 1850.00 -30.36 -13 PASS

Band2 9538 4 1910.00 -30.93 -13 PASS
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Band2 9262 5 1850.00 -27.74 -13 PASS

Band2 9538 5 1910.00 -28.83 -13 PASS

Band5 4132 1 824.00 -29.19 -13 PASS

Band5 4233 1 849.00 -30.42 -13 PASS

Band5 4132 2 824.00 -30.63 -13 PASS

Band5 4233 2 849.00 -31.08 -13 PASS

Band5 4132 3 824.00 -31.63 -13 PASS

Band5 4233 3 849.00 -30.85 -13 PASS

Band5 4132 4 824.00 -30.39 -13 PASS

Band5 4233 4 849.00 -29.96 -13 PASS

Band5 4132 5 824.00 -29.17 -13 PASS

Band5 4233 5 849.00 -29.24 -13 PASS
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Test Graphs
WCDMA

Band2-9262-PASS

Band2-9538-PASS
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Band5-4132-PASS

Band5-4233-PASS
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HSDPA

Band2-9262-1-PASS

Band2-9538-1-PASS
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Band2-9262-2-PASS

Band2-9538-2-PASS
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Band2-9262-3-PASS

Band2-9538-3-PASS
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Band2-9262-4-PASS

Band2-9538-4-PASS
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Band5-4132-1-PASS

Band5-4233-1-PASS
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Band5-4132-2-PASS

Band5-4233-2-PASS
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Band5-4132-3-PASS

Band5-4233-3-PASS
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Band5-4132-4-PASS

Band5-4233-4-PASS
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HSUPA

Band2-9262-1-PASS

Band2-9538-1-PASS
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Band2-9262-2-PASS

Band2-9538-2-PASS


	AppendixD:Band Edge
	Test Result
	Test Graphs


